
ENVIRONMENTAL FINANCE 
 

 
 
 
 
 
 
 

Performance Review of the  
State Environmental Protection Fund of Ukraine 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
ORGANISATION FOR ECONOMIC CO-OPERATION AND DEVELOPMENT 



 2 

 
 
 
 

ORGANISATION FOR ECONOMIC CO-OPERATION 
AND DEVELOPMENT 

 
 

The OECD is a unique forum where the governments of 30 democracies work together to 
address the economic, social and environmental challenges of globalisation. The OECD is also at 
the forefront of efforts to understand and to help governments respond to new developments and 
concerns, such as corporate governance, the information economy and the challenges of an ageing 
population. The Organisation provides a setting where governments can compare policy 
[...]
g 
an

d 
O

&
M

 c
os

ts
? 

C
-2

, C
-4

 
Ju

dg
m

en
t b

y 
th

e 
Fu

nd
's 

fi
na

nc
e 

te
am

 
 

 
 

13
 

D
oe

s 
th

e 
di

sb
ur

se
m

en
t m

ec
ha

ni
sm

 th
at

 th
e 

pr
oj

ec
t p

ro
m

ot
er

 
pr

op
os

es
 c

om
pl

y 
w

ith
 th

e 
pr

ov
is

io
ns

 o
f t

he
 F

un
d'

s 
st

at
ut

e?
 

C
-1

 
E

nv
ir

on
m

en
ta

l P
ro

te
ct

io
n 

 
L

aw
, F

un
d’

s 
St

at
ut

e,
 R

ul
es

 o
f 

Pr
ov

id
in

g 
G

ra
nt

s 
an

d 
L

oa
ns

 

 
 

 

14
 

Is
 th

e 
ex

pe
ct

ed
 u

ni
t c

os
t o

f a
ch

ie
vi

ng
 th

e 
en

vi
ro

nm
en

ta
l e

ff
ec

t 
in

 li
ne

 w
ith

 th
e 

av
er

ag
e 

va
lu

e-
fo

r-
m

on
ey

 fo
r 

si
m

ila
r 

pr
oj

ec
ts

? 
B

1 
/ C

1,
 C

2 
Ju

dg
m

en
t b

y 
th

e 
Fu

nd
's 

ex
pe

rt
s 

 
 

 

N
ot

e:
 I

f t
he

 F
un

d,
 o

n 
th

e 
ba

si
s 

of
 th

is
 ta

bl
e,

 fi
nd

s 
th

at
 th

e 
in

fo
rm

at
io

n 
pr

ov
id

ed
 b

y 
th

e 
ap

pl
ic

an
t i

s 
in

co
m

pl
et

e,
 th

e 
ap

pl
ic

an
t i

s 
as

ke
d 

to
 s

up
pl

em
en

t t
he

 in
fo

rm
at

io
n.

 O
nc

e 
th

e 
in

fo
rm

at
io

n 
is

 
co

m
pl

et
e,

 th
e 

de
ci

si
on

 is
 m

ad
e 

as
 to

 w
he

th
er

 c
om

pl
ia

nc
e 

is
 m

et
 fo

r 
ea

ch
 q

ue
st

io
n 

(a
 “

ye
s”

 r
es

po
ns

e)
. I

f a
ll

 r
es

po
ns

es
 a

re
 “

ye
s”

, t
he

 a
pp

li
ca

nt
 is

 in
vi

te
d 

to
 s

ub
m

it
 a

 fu
ll

 a
pp

li
ca

ti
on

. I
f o

ne
 

“
no

”
 r

es
po

ns
e 

is
 li

st
ed

 a
bo

ve
, t

he
 a

pp
li

ca
ti

on
 is

 r
ej

ec
te

d.
 



 96 

B: Full Project Application Form 

 
INVESTMENT PROJECT APPLICATION FORM 

WASTEWATER MANAGEMENT 
 

(To be Completed by the Applicant) 
 
 
 
 
 
 
 

PROJECT CODE (for Fund only)  

 
 
 
 
 
 
The Application consists of three parts: 
 
Part 'A' – general data 
Part 'B' – technical-environmental data 
Part 'C' – economic-financial data 

 
 
 
 



 97 

INVESTMENT PROJECT APPLICATION FORM 
WASTEWATER MANAGEMENT 

 
 

PART 'A'  
 

GENERAL DATA 
 
 
 
 
 
 
 
 
 

 
PROJECT CODE (for Fund only) 

 

 
 
 



 98 

 

 
A-1 Applicant Information 

 
 
 A-1.1 Full name Town Hall of Sample City 
 A-1.2 Address 00-000 Sample City; Sample Street 
 A-1.3 Telephone +48-48-123-4567 
 A-1.4 Fax +48-48-123-4567 
 A-1.5   

Person responsible for contacts 
with the Fund  

Mr. George Smith, Head of Investment Department, Communal 
Management and Environmental Protection 

 A-1.6  
Full names and functions of 
people responsible for the 
project 

Ms. Ellen Curtis, Mayor of Sample City 
Mr. George Smith, Head of Investment Department, Communal 
Management and Environmental Protection 
 

 A-1.7 Applicant’s legal status  Local self-government unit 
 A-1.8  

Is the applicant’s legal status or 
property regime likely to 
change: 

Before project is implemented? 
 
NO 

Before debts are paid? 
 
NO 

 A-1.9  
If yes, what will be the future 
legal form? 

Does not apply 

 A-1.10 
Value of applicant’s assets (for 
municipalities – value of annual 
budget) 

USD 13.2 mln 

 A-1.11  
Owners, major stakeholders: 

Town Hall; 
Local government budget 

 A-1.12 
Institutions / firms jointly 
implementing the project 

Woodrow, Joint Stock Company 
00-000 Neighbour City; Neighbour Street 

 A-1.13 
What is the division of 
responsibilities? 

The Contractor performs the work in accordance with contract no. 
[number of contract] of 10 February 2005 
 



 99 

 
A-2 Project Information 
A-2.1 Short description of the project and its status 
Construction of trunk lines and connections of sanitary sewer lines (gravity and pressure) in the villages of X 
and Y as follows: 

a) PVC sewers of diameter 250 mm, length = 535 m 
b) PVC sewers of diameter 200 mm, length = 4 276 m 
c) PVC sewers of diameter 160 mm, length = 3 080.5 m collectors 
d) Pressure mains made of polyethylene (PE) of diameter 63 mm, length = 618.5 m 
e) Wastewater pumping station (3) 

Construction of sewer lines will enable the collection of wastewater from 116 lots and from the Primary 
School in village X as well as from 7 apartment blocks in village Y. 
The wastewater will be transported to the WWTP in village X (capacity Q = 800 m3/day). 
Origins and environmental effects of the project, project goals 

A-2.2 Description of factors 
that inspired the project 

Protection of water intake and ensuring sanitation of water in the receiving 
body (Ruby River). Liquidation of individual cesspools and sewer tanks. 
Protection of the natural environment 

A-2.3 Major project goals Management of wastewater in the villages of X and Y. 

A-2.4 Expected environmental 
effects 

Ensuring purity of water in the Ruby River upstream from the drinking water 
intake for the Capital City (nearby major city). 
Connection of 117 lots and the Primary School in village X as well as 7 
apartment blocks in village Y to the WWTP in village X. 

A-2.5 Impact on human health 
of the environmental effect 
(morbidity rate) 

Improvement of the sanitation and epidemiological status of residents. 
Protection of water in the Ruby River and Diamond River watersheds (the 
latter is the major watershed in the country). 
 

A-2.6 Population affected by 
health impact 

3 466 residents 

A-2.7 Implementation 
Schedule (stage) 

Start Date End Date 

Preparation and design 2000 26 February 2004 
Purchases/procurements  -- -- 
Construction 10 February 2005 30 June 2005 
Start-up and staff training 1 July 2005 30 September 2005 
Operation 1 October 2005 30 June 2006 

Description of critical factors affecting project implementation: 
- No financing available apart from the local government budget 

A-2.8 Project status (describe activities and tasks completed to date): Date 
Construction design completed with construction permits 30 February 2004 
  
Completed by 2004: 

- sanitary collector made of PVC  pipe, diameter fi 200-315, l= 3 705 m 
- pressure collector made of PVC pipe, diameter fi 160-200, l= 981 m 
- wastewater pumping station (2 items) 
- WWTP in village X, capacity 800 m3/day (1) – the start-up of the WWTP 

will take place by 30 September 2005 

30 September 2004 

Unrestricted tender procedure announced for the performance of works (sewers) in 
accordance with the Public Procurement Law 

30 November 2004 

Works contractor selected and contract signed 10 February 2005 
  
A-2.9 Activities and tasks to be completed by the time the project is implemented Deadline 
Construction of a sanitary sewer system in accordance with the application By 30 June 2005 
Connection of 116 plots, the Primary School in village X and 7 apartment blocks in 
village Y to the sewer system 

By 30 June 2005 

  
  

 



 100

 

 

PART 'B' 

TECHNICAL-ENVIRONMENTAL DATA  

WASTEWATER MANAGEMENT 

 

 

 
 
PROJECT CODE (for Fund only) 

 

 

 

Part 'B' for wastewater management consists of four parts (to be completed by the Applicant): 

Part-1 Project area data  

Part-2 Sewer system data 

Part-3 Data on the proposed technology 

Part-4 Data on forecasted environmental effects 

 



 101

Part-1 – Project Area Data 

0 – present state, 1- state after project completion 

U Applicant Data Units 0 1 

U1 Number of inhabitants (project area) Persons 1 915 1 930 

U2 Number of inhabitants connected to the water 

supply system 

Persons 1 816 1 840 

U3 Number of inhabitants connected to the sewer 

system 

Persons 0 858 

U4 Water rate – industry USD / m3 0.59 0.59 

U5 Sewer rate – industry USD / m3 0.59 0.59 

U6 Percentage of the wastewater treated % 0 46.6 

U7 Projected number of inhabitants according to the 
current land use plan 

Persons 2 500 

U8 Legal form of the sewer system (before and after) 

 Budget institution   

 Company with municipal participation Yes Yes 

 Other (specify type?)   

U9 Legal form of wastewater treatment plant (before and after)   

 Budget institution   

 Company with municipal participation Yes Yes 

 Other (specify type?)   

U10 Production of industry or enterprise (specify type of production and 

unit of production) 

  

 Type      ......................................................X 

   „        .......................................................Y 

   „        .......................................................Z 

X/day 

Y/day 

Z/day 

  

U11 Unit indicator for the amount of sewage   

 U11.1 Municipal needs, 1000∗ (k5 or k6)/(U3∗ 365) l / resident  150 150 

 U11.2 Industry, 1000∗ k6.2/U10 l / unit    

 



 102

Part-2 – Sewer System Applicant Data 

0 – present state, 1- state after project completion 

K Sewer System Technical Data Units 0 1 

K1 System length  Linear meters 3 705 11 597 

 K1.1 Combined sewer part % -- -- 

 K1.2  Separated system – sanitary part or industrial 

part 

% 100 100 

K2 Wastewater pumping station  Number 2 5 

K3 Total capacity of the pumping station m3 / sec 0.045 0.055 

K4 Pressure pipeline length  Linear meter 981 1 599 

K5 Amount of the effluent for the combined sewer system ‘000 m3 / year -- -- 

 K5.1 - of which, storm water %   

 K5.2 - of which, municipal sewage %   

 K5.3 - of which, industrial sewage %   

 K5.4 - other (specify) ............................... %   

K6 Amount of the effluent for the separate sewer system ‘000 m3 / year 0 40 981 

 K6.1 - of which, municipal sewage % 0 100 

 K6.2 - of which, industrial sewage % -- -- 

 K6.3 - other (specify) ............................... % -- -- 

 



 103

Part-3 – Data on Proposed Technology 
0 – non-treated sewage, 1 – after treatment / stabilised sludge 

T Technical Data Units 0 1 

Separate sewer system 

 T1 Treated sewage effluents amount ‘000 m3 / year 0 40.981 

  T1.1 of which, domestic sewage  % 0 100 

  T1.2 of which, industrial sewage % -- -- 

  T1.3 of which, other sewage  % -- -- 

 T2 Wastewater treatment plant capacity m3 / d 0 800 

Combined sewer system: 

 T3 Wastewater treatment plant capacity m3 / d -- -- 

  T3.1 Capacity of the mechanic portion 
(primary treatment) during periods of rain 

m3 / d   

  T3.2 Capacity of the biological portion 
(secondary treatment) during periods of 
rain 

m3 / d   

T4 Sludge amount after stabilisation and de-

watering  

‘000 m3 / a 0 0.25 

T5 Delivered oxygen amount kg O2 / h 0 7.23 

T6 Electrical energy consumption kWh / d 0 101 

T7 Energy consumption indicator T6 / T3  kWh / m3 0 0.9 

T8 Type and name of the 

technology 

Description 

 T8.1 Mechanic (primary) 
treatment system  

Automatic drum filter. Anaerobic selector and settling tank 

 T8.2 Biological 
(secondary) treatment 
system 

Oxygen-poor chamber (three-phase de-nitrification) of activated 
sludge 

 T8.3 Additional system 
(tertiary)  

Dosing of ferric sulphate to precipitate out phosphorus compounds. 
Use of PIX (iron-based coagulant used to bind pollutants) and PEL 
(flocculant to help precipitate pollutants out of solution) 

 T8.4 Aeration system  Aeration chamber (nitrification). Aeration using ventilation 

 T8.5 Raw sludge 
thickening 

Vertical secondary settling tanks (clarifier) 

 T8.6 Sludge stabilisation  Oxygenated chamber for stabilising sludge 

 T8.7 Stabilised sludge 
drainage  

Filter press or aggregate. Area for storing sludge 

 T8.8 Final destination of 
sludge 

Given to farmers or collected by firms specialised in incineration of 
sludge 

 T8.9 Automation Full automation of the process 

T9 Wastewater per person of sewage T3 / U3 or T3 / 

U10 

m3 / person 
(or unit. U10 ) 

0 0.93 

 
 



 104

Part-4 – Data on Expected Environmental Effects 
0 – present state, 1- state after project completion 

E Environmental Data Units 0 1 

Sewage quality 

 E1 Demand on WWTP Population 

equivalents 

0 564 

 E2 COD g / m3 634 60 

 E3 BOD5  g / m3 317 15 

 E4 N total g / m3 58.7 30 

 E5 N – NH4  g / m3 29.4 5 

 E6 P – total g / m3 11.7 1.5 

 E7 Total suspended solids g / m3 317 25 

Sludge quality 

 E8 Organic substances % -- -- 

 E9 Dry mass % -- -- 

 E10 Heavy metal sum g / ton -- -- 

 E11 Toxic organic substances g / ton -- -- 

Receiving water (name): Apple Creek – flows into Ruby River, Qavg (average flow) = 0.025 

m3/second  

 E12 Required purity class (1 is the highest)  1 1 

 E13 Average low flow m3 / sec 0.0075 0.0088 

 E14 Dilution level Q/ALF (volume divided by 

average low flow) 

  

3.33 

 

2.84 

Flow into receiving water (increase of concentration after mixing) 

 E15 COD g / m3 8.0 8.22 

 E16 BOD5 g / m3 4.0 4.12 

 E17 N total g / m3 5.0 5.45 

 E18 N – NH4 g / m3 1.0 1.31 

 E19 P total g / m3 0.1 0.14 

 E20 Total suspended solids  g / m3 20.0 20.04 

 



 105

 
 

PART 'C'  
 

FINANCIAL AND ECONOMIC DATA 
(To be completed by the Applicant) 

 
 
 
 
 
 
 
 
 

 
PROJECT CODE (for Fund only) 

 

 

 
 
 
 
 

 



 106

 
C.1 Investment outlays (see Table C.7B) 

 Total investment outlays (in USD): 507 688.50 

 Total outlays on fixed assets (in USD): 507 688.50 

C.2 Loan or grant requested from the Fund (see Tables C.6A and C.6B) 

 Amount of grant applied for 0 

 Amount of loan applied for (in USD) 312 500 

 Grace period applied for 6 months 

 Loan maturity applied for 9 years 

 Interest rate on loan applied for 4% 

C.3a) Proposed schedule for disbursement of loan/grant instalments (delete inappropriate)  

 Value of the instalment 
(in USD) 

Date of disbursing 
instalment 

(day, month, year) 

What is to be financed by the Fund's 
instalment 

 109 375 By 30 April 2005 Construction of sanitary collectors and 
pumping station 

 156 250 By 30 May 2005 Construction of sanitary collectors and 
pumping station 

 46 875 By 30 June 2005 Construction of sanitary collectors and 
pumping station 

    

    

    

    

C.3 b) Proposed schedule for loan repayment (without interest) 

 # Value of the repaid principal 
(in USD) 

Date of payment of the principal to the Fund 
(day, month, year) 

 1 31 250 31 December 2005 

 2 31 250 31 December 2006 

 3 31 250 31 December 2007 

 4 31 250 31 December 2008 

 5 31 250 31 December 2009 

 6 31 250 31 December 2010 

 7 31 250 31 December 2011 

 8 31 250 31 December 2012 

 9 62 500 31 December 2013 

    



 107

 
 C.4 Forecast of the operation costs of the new investment project (see Tables C.9A and C.9B) - 

 main items of operation costs (apply the energy price forecasts used by the Fund) 
 Cost item Unit Unit price (in 

USD) 
Annual use Annual cost (in 

USD) 
 Fuels/energy carriers: 

Electricity used at the pumping 
station and in processes at the 
WWTP 

KWh 0.15 3 6865 5 529.75 

 Materials and raw materials: 
a) purchase of chemicals 
- PIX (coagulant)  
- PEL (polyelectrolyte 

(flocculant) 
b) purchase of lime 
c) purchase of chlorinated 

lime 

 
 
 
t 
kg 
t 
 
t 

 
 
 

225.00 
7.81 

93.75 
 

109.38 

 
 
 

2.4 
28.9 
1.4 

 
1.1 

 
 
 

550.00  
226.00  
133.13  

 
120.31  

 Labour costs  
(includes social security) 

Full-time 
positions - 1 

781.25 12 months 9 375.00  

 Repair of the pumping station    625.00  
 Transport of sludge    2 907.81  
 Overhead, taxes, insurance, other    3 750.00  
C.5 Forecast of the revenue generated by the new investment project (see Tables.C-9A and C.9B) -  
main items of revenues and savings (apply the energy price forecasts used by the Fund) 
  

Item of revenue or saving 
 

Unit 
 

Unit price (in 
USD) 

Amount of 
annual sale 
or savings 

 
Annual revenue 

(in USD) 
 Payment by residents for the 

collection of wastewater – 
households 
 
Savings from the removal and 
transport of wastewater from the 
Primary School 

 
 
m3 
 
m3 

 
 

0.9375 
 

3.125 

 
 

40 495 m3 
 

486 m3 

 
 

37 964.06 
 

1 518.75 
 

Total: 39 482.81 
Sources of financing for current cash-flow deficits, if they occur (see Tables C.10A and C.10B): 
  

Does not apply 
  

 
  

 
Proposed collateral 
  

Promissory note or asset insurance (“mortgage”) 
 
 

 
 
 



 
10

8 

  
C

.6
A

 
Sc

he
du

le
 f

or
 t

he
 F

un
d'

s 
G

ra
nt

 D
is

bu
rs

em
en

t 
an

d 
L

oa
n 